
      Replacement Parts1-800-652-2321

1

2

3
4 5

11

6
8
7

3

9

10

12

13
14

15 16

17

20 19 25 18

26

27

28
30

29
31

33

32

ITEM PART N0 DESCRIPTION QTY. ITEM PART N0 DESCRIPTION QTY.
1 6004212-Y SWEEPER HOUSING 1 18 6004023 PLUNGER KNOB 1
2 6003957 HEIGHT ADJUSTMENT HANDLE 1 19 6004022 PLUNGER  SPRING 1

3 310061 NYLON INSERT LOCKNUT, 3/8-16 
UNC 6 20 6004020 PLUNGER PIN 1

4 6003965 HITCH WELDMENT 1 21 6000539 DUST COVER 2
5 6004208 HITCH CROSS TUBE ASSEMBLY 1 22 6000733 1/4" -20 X 1" CARRIAGE BOLT 8
6 307034 HITCH MOUNT TUBE 2 23 3000716 WASHER, 1/4" SAE 4
7 3000543 3/8"-16 X 2" HEX BOLT 4 24 300065 1/4" -20 LOCK NUT 22
8 3000722 CURVED WASHER, 3/8" USS 4 25 307023 HOUSING, BEARING 2
9 310073 WASHER, 3/8" USS 4 26 6000731 RIGHT PINION ASSEMBLY 1
10 4075502 LOCKING BRACKET 2 27 6000730 LEFT PINION ASSEMBLY 1
11 6000222 SNAP BUTTON 2 28 6002313 SPIRAL BRUSH TUBE 1
12 307011 WHEEL (BUSHINGS INCLUDED) 2 29 307122 STEEL BRACKET 4
13 6000540 WHEEL BUSHING 4 30 307121 STEEL CLAMP 8
14 3000721 WASHER, 3/4" SAE 2 31 3000539 1/4" -20 X 1-1/4" BOLT 14
15 300081 COTTER PIN, 1/8" X 1-1/2" 2 32 6002314 BRUSH 2
16 307241 WHEEL CAP 2 33 307082 HITCH PIN
17 6004206 WHEEL WELDMENT 1

11

LAWN SWEEPER EXPLODED VIEW

1
53 6004248 VINYL GRIP FOR HANDLE 1

53



      Replacement parts 1-800-652-2321

40

34

49

36
44

39

37
41

39

35

38

42 45

47

43

50

46

ITEM PART NO DESCRIPTION QTY ITEM PART NO DESCRIPTION QTY
34 6004204 CENTER HOPPER FRAME 2 43 307032 CONNECTING TUBE 2
35 6000285 BOTTOM HOPPER FRAME 2 44 3000720 3/8" USS FLAT WASHER 2
36 6000284 TOP HOPPER FRAME 3 45 6004001 TENSION TUBE ASSEMBLY 1
37 6002316 HOPPER STOP BAR 1 46 307133 BAG ASSEMBLY HARDWARE 1
38 3000818 CLEVIS PIN, 3/8" x 1/2" 2 47 3000823 QUICK-RELEASE PIN 2
39 307083 HAIRPIN COTTER 6 48 307361 NYLON DUMP ROPE 1
40 6004247 HOPPER BAG 1 49 6000208 SNAP BUTTON 4
41 3000820 CLEVIS PIN, 1/4" x 1-1/4" 2 50 6004282 OWNERS MANUAL 1
42 6002318 HOPPER PIVOT ROD 1 51 6003894 BAG PULL HANDLE 1

12

HOPPER BAG EXPLODED VIEW

5148



      Replacement Parts 1-800-652-2321

Customer Service 1-800-652-2321 
                            1. A description of the issue you are having

2. Photos of the issue that include an overall view and detailed view from multiple angles

3. If applicable, a short video showing the issue

If you believe this is a warranty related issue please see the warranty page in this manual

Replacement Parts:
If you are ordering replacement part(s) for your product, please note that some parts are only 
available as a repair kit.  You can reach our Customer Service Department at 1-800-652-2321

1. First locate the part on the Exploded View page (page 11 & 12)

2. Take note of the part number

3. If the part number is on the Repair Kits page, use the kit number to order your replacement parts

4. If the part number is not on the Repair Kits page, use the part number to order your replacement part

KIT KIT NUMBER PART NUMBER PART DESCRIPTION QTY

6004287
6004204 CENTER HOPPER FRAME 2
6000285 BOTTOM HOPPER 

FRAME 2
6000284 TOP HOPPER FRAME 2

PINION BEARING KIT 6000828
307022 BEARING ASSEMBLY 2
6000731 RIGHT PINON ASSEMBLY 1
6000730 LEFT PINION ASSEMBLY 1

BAG ASSEMBLY HARDWARE 307133

3000820 CLEVIS PIN, 1/4" X 1-1/4" 2
307083 HAIRPIN COTTER 6
3000818 CLEVIS PIN, 1/4" X 1/2" 2
3000720 3/8" USS FLAT WASHER 2
3000823 QUICK RELEASE PIN 2
307082 HITCH PIN 1

CONNECTING TUBE KIT 6004135 307034 HITCH MOUNT TUBE 2
1" SNAP BUTTON KIT 6004136 6000222 1" SNAP BUTTON 4
3/4" SNAP BUTTON KIT 6004137 6000208 3/4" SNAP BUTTON 4
DUST COVER KIT 6004138 6000539 DUST COVER 2
46" BRUSH KIT 6004288 6002314 46" SWEEPER BRUSH 2
WHEEL BUSHING KIT 6004141 6000540 WHEEL BUSHING 4
TENSION TUBE KIT 6004001 6004001 TENSION TUBE ASSEMBLY

CC-4624V2 HOOD KIT 6004289

6004212-Y SWEEPER HOUSING 1
6004205 WHEEL ASSEMBLY 1
4075502 LOCKING BRACKET 2
6002314 46" SWEEPER BRUSH 2

13

REPAIR KITS

CC-4624V2   FRAME KIT


	6004081-MANUAL_ Page 5.PDF
	Assy 3
	Drawing View8
	Drawing View69
	Drawing View70
	Detail View K (1 : 5)
	Detail View L (1 : 4)
	Drawing View90
	Detail View O (1 : 3)
	Detail View P (1 : 5)


	Page 10.PDF
	Warr

	Page 13.PDF
	Repair Kits




